arm

& =Apply Thread Lock Adhesive @=Apply CA Glue =Apply Grease
= IR TR =% A B R e A aEREN D= Pl

<:> R105104

3x6 Round Screw (10) R106021

Low Friction Ball Bearing

R105204 10x15x4 (4)
3x8mm Flat Screw (10) I:I

1:1 Scale

~

-
PULLEY COVER DIRECTION
HETA

R121063 (Kevlar Pulley Yellow)
\ (FKevlar i) Please make sure the pulley cover
is oriented with the bevel side out.
NG \ SIS VR R 3 o
\ R105104

R122102
Option Parts (Not Included) / 22 S (R EM 1K) . g

R122103 Solid Axle Adaptor-Alu (2)

Lightweight adaptors reduce rotating mass for a more
efficient drivetrain.

CE AR EM AT LURE BB NEENIE INEEIRE -

Option Parts (Not Included) / ¢4t 2 (ZRINEHRA)
R122017 R12 Eccentric Hub-Alu (4)

The aluminum eccentric hubs provide greater precision
and finer belt tension adjustment.

R ENROABERJRERREMARIAE

R105204 %\
— 7

R105204

R106021

R105104 3x6 Round Screw (10) R121063 R12 Kevlar Front Pulley 38T
R105204 3x8mm Flat Screw (10) R122102 R12.1 Solid Axle Shaft
R106021 Low Friction Ball Bearing 10x15x4 (4pcs) R123030 Solid Axle Adaptor-steel (2)

R121030 R12 Eccentric Hub (4)

@



argm

o—— R106101

@2x9.8 Pin (10)
1:1 Scale
R103024 Apply Silicone Qil
R102001 j 2RI

@ Apply Silicone Ol ‘

2 AR

oy b D¢ 9/H3 M \ Q)
\ ‘ R104006 @
/—.
R106101
7 _R103024 — 7~

LR121061 / /@\ R104006

7 R121061, R102001 /
\R106101 . A

R101110

R101110  Diff Gears (with Axle) R104006 O'ring 5x2(4pcs)

R102001  Gear Diff Outdrive Alu(2pcs) R106101  2x9.8mm Pin (10pcs)

R103024 Gear Diff Shim Big(4pcs) R121061 R12 Kevlar Diff Case
R103023 R103023

Silicone Oil #3000

EGaaN

R104005

NOTICE

We recommend using 1.5g or 1.3g

. NOTICE . . grams of silicone diff oil.
Trim any excess flashing from the diff e i
gear axle at the mold injection point. %?2@7\1 SRR ERIE3000CSTH
. s N =2l ©
BT FHESSHNARREIR
AR ERAVEREIRY
R101110  Diff Gears (with Axle) R104005 O'Ring 26x1 For Diff Case(2pcs)

R103023 Gear Diff Shim Small(8pcs)




argm

©r—

R105201
2.5x8mm Flat Screw (10)

@ R105201
L]

R106021

R105201

R106021
Low Friction Ball Bearing
10x15x4 (4)
Y Y
1:1 Scale v
Diff case direction needs to match as per above.
ERINBARRBKEREEME -
R106021 T . T
(v
R105201 2.5x8mm Flat Screw (10) R106021 Low Friction Ball Bearing 10x15x4 (4pcs)

R121030

R121030

Option Parts (Not Included) / 2¢&E I GRINPAEHR)
R122017 R12 Eccentric Hub-Alu (4)

The aluminum eccentric hubs provide greater precision
and finer belt tension adjustment.

EAENROABRRRICERET MENROAE -

R121030 R12 Eccentric Hub (4)
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‘\ A10 BAG 01 PARTS EXPLODED VIEW /

R105204 E

R123030

R121063

R105104
R106101

R106021

R104006

R121061 R121030

R103024

| AR,
1)) /S Rios204
R104005 R101110 : /
N
R103024 R123030 Q@
R102001
R103023 R104006
R121030

R121061

R103023

‘\ A10 BAG 01 PARTS LIST /
R101110  Diff Gears (with Axle) R105204  3x8mm Flat Screw (10)
R102001  Gear Diff Outdrive Alu(2pcs) R106021 Low Friction Ball Bearing 10x15x4 (4pcs)
R103023 Gear Diff Shim Small(8pcs) R106101  2x9.8mm Pin (10pcs)
R103024  Gear Diff Shim Big(4pcs) R121030 R12 Eccentric Hub (4)
R104005 O'Ring 26x1 For Diff Case(2pcs) R121061 R12 Kevlar Diff Case
R104006 O'ring 5x2(4pcs) R121063 R12 Kevlar Front Pulley 38T
R105104 3x6 Round Screw (10) R122102 R12.1 Solid Axle Shaft
R105201 2.5x8mm Flat Screw (10) R123030 R12.1 Steel Outdrive (2)
R\ 1:1 SCALE y
@ R105104
3x6 Round Screw (10) R106021
R105201 Low Friction Ball Bearing
10x15x4
2.5x8mm Flat Screw (10) L]
R105204 R106101
o1
3x8mm Flat Screw (10) @2x9.8 Pin (10)




DW ARM SET / HI T

R105403 R105101
@(]l: ©“:I 3x8mm Set Screw (10) D:[l 2x5mm Cap Screw (10)
R105105 R105404 R805299
3x8 Round Screw (10) ©“:| 3x10mm Set Screw (10) D: 2.5x6mm Cap Screw (10)
1:1 Scale

/@ R133010
R131013 ‘@

R131013

R131013 R131013

- NIV IVIV .

R131013

@

—

é ;\ R133010 Vit
R133010 R133010

R131013 -
Right Side (#53%) @ Left Side (%£32)

PIVOT BALL DIRCITION /EkSE 54

Ve

Inside Pivot Ball Direction
v P RIER R 1 +
1 L | — — ]
r% pum - 1 [— %
— 19 T 1 = - —
Outside Pivot Ball Direction - . I f i i f I . =~ Outside Pivot Ball Direction
SMAIRR SR EREE AT 75 ) SMAIRR SR IR R AT 75 )
R105105 Step2X
R805299 , R105403 R105403 [j o
R8052
@ tepz ——_R805299
R105101
|
R131015
R131015
Stepl Stepl A @
R131015 R131015
@ R131015 o ~
Ball direction as below then glue R105404 R
_R105404 f*ﬁﬁﬁﬁﬁﬂﬁ?ﬁﬁ?ﬁé\ €

R105101  2x5mm Cap Screw (10) R131015 Front Low Arm Parts (3)
R105105 3x8 Round Screw (10) R133010 5.8mm Pivot Ball-Titanium (2)
R105403 3x8mm Set Screw (10) R138003 A10 Front Low Arm-Carbon
R105404 3x10mm Set Screw (10) R805299 2.5x6mm Cap Screw (10)

R131013 5.8mm Ball Socket Set (3 Sets)




OW ARM SET / & T

R105403 R105101
@(]l: ©“:I 3x8mm Set Screw (10) D:[l 2x5mm Cap Screw (10)
R105105 R105404 R805299
3x8 Round Screw (10) ©“:| 3x10mm Set Screw (10) D: 2.5x6mm Cap Screw (10)
1:1 Scale

R133010

R133010
R138004

R131013 R131013
R131013 R131013
@\ R133010
R133010 = @
R131013
Right Side (A7£) Left Side (A£#2)
Inside Pivot Ball Direction
¥ P AIE SR TR T 4
= | - - S
X® = | | <O O—
iy T T T T T T D
Qutside Pivot Ball Direction f f Outside Pivot Ball Direction
AMBAING B BREEAY 75 R AMAINR SR EB Y 75 M)
R805299 R105101 Ball direction as below then glue R105403 R805299
O Sl == SN
@ _Step2 fﬂlﬁi?‘iﬁﬂﬁﬂ mfﬁﬁ%ﬁ (=) - R105105
Step2 —
R105403 ®
R105101 ﬁ
I

‘  / R105404

R

R131017 e ) ~_R105404 m
E ;as § )

R105101  2x5mm Cap Screw (10) R131017 Rear Low Arm Parts (3)
R105105 3x8 Round Screw (10) R133010 5.8mm Pivot Ball-Titanium (2)
R105403 3x8mm Set Screw (10) R138004 A10 Rear Low Arm-Carbon
R105404 3x10mm Set Screw (10) R805299 2.5x6mm Cap Screw (10)

R131013 5.8mm Ball Socket Set (3 Sets)
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Option Parts (Not Included) / 3 & CREFIAEHRA)

R132005
A10 Aluminum Chassis 2.0mm

NOTICE

4

®
® o
Re LS
=)
Apply CA Glue to the chassis edges and
front bumper screws as highlighted.

B TR BRI
| B 3 - )

I R138005 A10 Carbon Chassis-2.25mm I

R105204
3x8mm Flat Screw (10)

@ R812120 R812120 (1mm
3x7ximm Alu Shims (8)

—
R812120
(1mm)

1:1 Scale

R812120 (1Tmm)
(1Tmm)

R812120
(1Tmm)

R105204 R812120 (1mm

I R105204 3x8mm Flat Screw (10) R812120  3x7x1mm Alu Shims (8pcs) I

~@-
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R105203
3x6mm Flat Screw (10)

R132004

1:1 Scale -—\
R132004
R132004
R132004 | |

>} = //\fﬂ)

R105203 IZE )
l
L&
R105203 ZZJ/M
R105203 3x6mm Flat Screw (10) R132004 A10 Lower Bulkhead

Option Parts (Not Included) / &7 (KR EHR)

R129006 R12 Bulkhead Alignment Block-17mm




/‘ﬂﬁ[@

3x12 Round Screw (10)

FRONT UPPER BULKHEAD /87 LIk

1:1 Scale ‘ O(— N BAG 02

R132003 T T ( NOTICE )
The upper arm length can be adjusted
T T | R132002 with different inserts. The default front . .
upper arm setting uses the middle
R131012 position.
| R131012 ——
FREENRE R LA RNEE R
ME&& TERAVBT LR E A A/
FLAIL °
R105107
R105107 R131012 \ J

REAR UPPER BULKHEAD /& L#1R

R A R131011
The upper arm length can be adjusted
with different inserts. The default rear @
l | \ upper arm setting uses the inside
R131011 R132003 position for a longer upper arm.
| | | L\ EREMNRETATENEEER
‘ RIS101 e » TERNE CREERRAN
R105107 | o WRERE CRENRERR
R131011
~105107 \RI31011 |\ R105107 B - © (oY)
L J
R105107 3x12 Round Screw (10) R132002 A10 Upper Bulkhead FL/RR
R131011  Linkage Insert-Side (4) R132003 A10 Upper Bulkhead FR/RL

R131012 Linkage Insert-Mid (4)

R114022

Option Parts (Not Included)

| & (R EAA)

R114023
S3M-351-3mm White Rubber Belt

R114022 S3M-351-3mm Belt
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R105105
3x8 Round Screw (10)

1:1 Scale

R105105

FRONT/ Bl 5

The eccentric hub is used to adjust the front spool
height and belt tension. The default setup is for the
spool to be in a high position. The belt tension can

then be adjusted incrementally.

ROIBE A LR KRR B S E B R

NEREE  EROAIEMCERSR @ KHHY
READUNB R -

=<

R105105 3x8 Round Screw (10)

R105105
3x8 Round Screw (10)

1:1 Scale

R105105

REAR/ £ 75

The eccentric hub is used to adjust the rear diff
height and belt tension. The default setup is for the
diff to be in a high position. The belt tension can
then be adjusted incrementally.

ROMME A LR ZRARR 2R NS E
MREE - BRVKERUVENSRE © BHH
REALUNERAREAE -

Tighten Loosen
EEES EEEA

I R105105 3x8 Round Screw (10) I




‘\ A10 BAG 02 PARTS EXPLODED VIEW

R105105

R105105
R105105
R132003
R13200 R132002
< R805299
S /
o- = R131011
R131012 P R133010 U 105404
S <> R131017
R105101 2D
!/
. - R105107
R105403

R131013

R105105
R133010 R805299 R136004 2 R132004
S R105403
S
¢ 0 R105101

R131013

R131013

<
U
R105105

R138004

>

N\

)

=

R133010

\=

)

R131013

/-/
o @ R105101 R812120 =
NS R133010 (1mm) S
R138005 = R105403
S R131017
R105203
203 S

R131013

R105204

R133010 /@ )
©
S
R812120

(1mm)
R105404

R105204
R131013
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R105101 2x5mm Cap Screw (10) R131015 Front Low Arm Parts (3)
R105105 3x8 Round Screw (10) R131017 Rear Low Arm Parts (3)
R105107 3x12 Round Screw (10) R132002 A10 Upper Bulkhead FL/RR
R105203 3x6mm Flat Screw (10) R132003 A10 Upper Bulkhead FR/RL
R105204  3x8mm Flat Screw (10) R132004 A10 Lower Bulkhead
R105403 3x8mm Set Screw (10) R133010 5.8mm Pivot Ball-Titanium (2)
R105404 3x10mm Set Screw (10) R138003 A10 Front Low Arm-Carbon
R114022 S3M-351-3mm Belt R138004 A10 Rear Low Arm-Carbon
R131011 Linkage Insert-Side (4) R138005 A10 Carbon Chassis-2.25mm
R131012 Linkage Insert-Mid (4) R805299 2.5x6mm Cap Screw (10)
R131013 5.8mm Ball Socket Set (3 Sets) R812120  3x7x1mm Alu Shims (8pcs)

B 0000 ascae /4

R105105 R105403
@@:ﬂ 3x8 Round Screw (10) oL ] 3x8mm Set Screw (10)
R105107 R105404
O 3012 Round screw (10 Ol 3x10mm Set Screw (10)
R105203
O R812120
D:ﬂ 3x6mm Flat Screw (10) @ 3x7x1mm Alu Shims (8)

R105204
D:H 3x8mm Flat Screw (10)

Hj R105101

2x5mm Cap Screw (10)

— R805299
Dj 2.5x6mm Cap Screw (10)
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O

R105103
3x4 Round Screw (10)

R105103

1:1 Scale N

Spur Not Included

AREERBENEFER
R122101
R121062
R124001
R105103 3x4 Round Screw (10) R122101 R12 Center Pulley Hub-Alu
R121062 R12 Kevlar Center Pulley 20T R124001 10x1 O'ring (4)
A\ BAG03 4

— R106002

;tg (2)56002 Option Parts (Not Included)

XOXZ.omm \

Ball Bearing /Metal Seal (4) | &R RIS EHR)

@ R129008

Spur Adaptor Ball Bearing Set
|:| R106002
R106013
6x10x3mm Ball Bearing (2) \ R124002

R106002
1:1 Scale

R106013

R106002 5x8x2.5mm Ball Bearing /Metal Seal (4) R124002 5x7x1.7 Teflon Ring (2)
R106013 6x10x3 Ball Bearing (2)

B~



@ R103050
~ 3x5x0.3mm Shims (10) R103051
@ R103051 (0.5mm)
3x5x0.5mm Shims (10) R106001

=)

R105205
[]: 3x10mm Flat Screw (10)
R105208
I]:[I 3x16mm Flat Screw (10)

R121030 103050

R 5

R106001
] 346x2.5mm Ball Bearing (2) @\ _/(0.3mm)

R103050
(0.3mm)

R106001

R105208

R123001

R805101
4x6 Round Screw (10)

R121030

1:1 Scale

R105205

Option Parts (Not Included) / 2542E 7 (RN EHR )

R133001 A10 Brass Weight 10g
R133002 A10 Brass Weight 59

The optional brass weight are specially designed for the A10 motor mount. There are 2 separate weights
of 5g and 10g. Each weight mounts along the centerline of the chassis to ensure optimum balance is

maintained.
MENAICEAEEREE _BEARNEE » DAl AR R105101
1025 - BEEMRGTIRERPREATEMELOES » LB
FRHEE A S E o<l EE -

R133001

R805299

R133002 / i

R103050  3x5x0.3mm Shims (10) R121030  R12 Eccentric Hub (4)
R103051  3x5x0.5mm Shims (10) R123001 R12 Spur Shaft
R105205  3x10mm Flat Screw (10) R132001  A10 Motor Bulkhead
R105208  3x16mm Flat Screw (10) R805101  4x6 Round Screw (10)

R106001  3x6x2.5mm Ball Bearing (2)
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R105203
3x6mm Flat Screw (10) R105105
@ R105105
3x8 Round Screw (10)
1:1 Scale
R105105  3x8 Round Screw (10) R105203  3x6mm Flat Screw (10)
@ R105104
3x6 Round Screw (10)
R105104
1:1 Scale
R138010

R105104  3x6 Round Screw (10) R138010  A10 Front Shock Tower
R138002 A10 Rear Shock Tower
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A\ __ BAG 03
@ R105104 R106010
3x6mm Round Screw (10) 5x8x2.5mm Ball Bearing (4)
—J

1:1 Scale
R10114D
R102101
(Med)
( ! ] R132011
16mm
(LF)
26mm )
InS|
B
Outside X2
R106010
R102815
R132006
R101060
R101060
o
R106010
@y
R102100
(Short) R106010
R803016 .m\ D) :
R10107A
R103006
R102815 ~
R10107A ~
R101060 Servo Horn Dual steering arm R103006  Steering Shaft(2pcs)
R10107A  Ball Joint 4.9mm Open (6pcs) R105104 3x6 Round Screw (10)
R10114D  Steering Rod Ball Joint Set (LF) R106010  5x8x2.5mm Ball Bearing (4pcs)
R102100  Alu 4.9mm Ball End Short(4pcs) R132006 Steering Plate 8.5-V2
R102101  Alu 4.9mm Ball End Med(4pcs) R132011  Turnbuckle 3x23mm Alu-7075 (2)

R102815 Turnbuckle 3x37mm ALU-7075 (2pcs) R803016 Ball Head 4.9mm (4)
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@ R102017 R105203
|:| 3x5.5x3mm Alu Shims (4) 3x6mm Flat Screw (10)

1:1 Scale

L w~omce )
R102017
> (3mm)
(Short) N
S
= (Med) @
(@) 9
%ﬁ < (&)
It is recommended to place the notch V‘ R101060
on each turnbuckle to the leftside, | T ® &
which will make it easier to adjust N
camber and toe. )%
BB ISR O RS RE e
RET » DUBRTAERIR AR5 N
&—3 -
|
vy
® “
R105203
R101060 Servo Horn Dual steering arm R105203  3x6mm Flat Screw (10)

R102017  3X5.5X3mm Alu Shims(4pcs)
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R105104 R105105 R105203
3x6 Round Screw (10) 3x8 Round Screw (10) 3x6mm Flat Screw (10) R105203
R105104
1:1 Scale \
R128008
Low profile steering servo (Not Included) l ‘ J
52 M A AR (R B4R R122008 J
N \R111063
; R105105 & " /
NOTICE /
It is recommended to use servo mount rubber.
EERLERERARKHERE - “_R105105

\

Option Parts (Not Included) /25 R (RN EHER)

R129007
R12 SRS Super Response Servo

When using R129007 the steering rod length must change to 10mm

EEAIEARL29007 RIZERSRFAMRE - WiFERERFPENE
EERa10mm o

Apply thread locking compound here.
B T KB R RIRR A R R AR
I\ PR -

R105104 ) @%@ »

- R105203
R105104 3x6 Round Screw (10) R111063 R11 Servo Mount-Left
R105105 3x8 Round Screw (10) R122008 R12 Servo Mount-Alu
R105203 3x6mm Flat Screw (10) R128008 R12 Servo Mount Plate




© O O

R103050 R105104 R105105 R106001
3x5x0.3mm Shims (10) 3x6 Round Screw (10) 3x8 Round Screw (10) 3x6x2.5mm Ball Bearing (2)
1:1 Scale

Option Parts (Not Included) / 28555 (KT EHER)

R138021 A10 Rear Upper Deck
R138022 A10 Front Upper Deck

The optional 2-piece top decks are a useful tuning aid to
fine tune the flex for the A10. It allows front and rear flex to
be independently adjusted according to track conditions.

2 BETVHY _BARAEITT —BIRR138021,48 75 —12HRR138022
8 _ BB IR LUAARTEEALO - MIERRB— AT
—IBIR - DEEINRIRITT SRR T AR A AR - A AL
AR BAVEE -

R105104

R105104

R122026 R106001

R105105 R138020

R122026

R138012
R103050
(0.3mm)
R105104 1??_
§ vY
VV
) 4
Y
Y
Y
yV
VV
R103050  3x5x0.3mm Shims (10) R122026  R12 Upper Deck Screw-Titanium (3)
R105104  3x6 Round Screw (10) R138012  Upper Deck Stiffener
R105105  3x8 Round Screw (10) R138020 A10 Upper Deck 2.0mm

R106001  3x6x2.5mm Ball Bearing (2)




E

‘\ A10 BAG 03 PARTS EXPLODED VIEW

R105104

R105104
R106001
R122026 R128008
@
R105105 R122026 l
R138012

M&g

R106002 ’
R105105 Low profile steering servo (Not Included)
< AR AR RIS EHA) R138002

Spur Not Included
REERBEANREHER

R105104 é§ g

Q >

R803016 R124002 y
/ R106002
/ R106013
R124001 7§
R102100
R102815 m
R106001

R103051 R103050
R10107A (0.5mm) (0.3mm)

R106002

I R106001
@,
R105203 R121030 g 2)15,):1(:’)1

R138010 R123001
R121030 ~(@

R105104

R105104 R106010 R106010
R105203 o R .
R102100 \"" R102017
‘ R10114D
R102100 R132011
(Short) / *
R10107A %

R10281 R10114D

02815 R101060 (LF)

&
R10107A R106010 R102101
R106010
ﬁ (Med)
R103006 / ! R103006

W@
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R101060 Servo Horn Dual steering arm R111063 R11 Servo Mount-Left

R10107A  Ball Joint 4.9mm Open (6pcs) R121030 R12 Eccentric Hub (4)

R10114D  Steering Rod Ball Joint Set (LF) R121062 R12 Kevlar Center Pulley 20T
R102017  3X5.5X3mm Alu Shims(4pcs) R122008 R12 Servo Mount-Alu

R102100 Alu 4.9mm Ball End Short(4pcs) R122026 R12 Upper Deck Screw-Titanium (3)
R102101  Alu 4.9mm Ball End Med(4pcs) R122101 R12 Center Pulley Hub-Alu
R102815  Turnbuckle 3x37mm ALU-7075 (2pcs) R123001 R12 Spur Shaft

R103006 Steering Shaft(2pcs) R124001 10x1 O'ring (4)

R103050 3x5x0.3mm Shims (10) R124002 5x7x1.7 Teflon Ring (2)

R103051  3x5x0.5mm Shims (10) R128008 R12 Servo Mount Plate

R105103 3x4 Round Screw (10) R132001  A10 Motor Bulkhead

R105104 3x6 Round Screw (10) R132006 Steering Plate 8.5-V2

R105105 3x8 Round Screw (10) R132011  Turnbuckle 3x23mm Alu-7075 (2)
R105203 3x6mm Flat Screw (10) R138002 A10 Rear Shock Tower

R105205 3x10mm Flat Screw (10) R138010 A10 Front Shock Tower
R105208 3x16mm Flat Screw (10) R138012  Upper Deck Stiffener

R106001 3x6x2.5mm Ball Bearing (2) R138020 A10 Upper Deck 2.0mm
R106002 5x8x2.5mm Ball Bearing /Metal Seal (4) R803016 Ball Head 4.9mm (4)

R106010 5x8x2.5mm Ball Bearing (4pcs) R805101 4x6 Round Screw (10)

R106013 6x10x3 Ball Bearing (2)

B 00000 iscae /4

@(ﬂ:ﬂ R105103 R102017
3x4 Round Screw (10) 3x5.5x3mm Alu Shims (4)
@@:ﬂ R105104
3x6 Round Screw (10)
@@:ﬂ R105105
3x8 Round Screw (10)
R105203
D:H 3x6mm Flat Screw (10)
R105205
©)—3 3x10mm Flat Screw (10)
R105208
©)—3 3x16mm Flat Screw (10)

@Q]:ﬂ R805101
4x6 Round Screw (10)

R103050
3x5x0.3mm Shims (10)

R103051
3x5x0.5mm Shims (10)

R106001
3x6x2.5mm Ball Bearing (2)

R106002
5x8x2.5mm
Ball Bearing /Metal Seal (4)

R106010
5x8x2.5mm Ball Bearing (4)

R106013
6x10x3mm Ball Bearing (2)

OO0 1© 1o o 1o o




Ao

R105401
oy

@ @ R106101 3x3mm Set Screw (10)
oC— ;
R106012 @2x9.8 Pin (10) R105403
[ ] — ol ]

Low Friction Ball Bearing R106105 3x8mm Set Screw (10)

R102018 R133011 Sx10x4 (4) OC—3 31 5.8 Pin (10 R805299
3x5.5x4mm Alu Shims (4) 5x7x1.7mm Shims (2) |:| AXBPin{10) D: 2.5x6mm Cap Screw (10)
1:1 Scale
R103101 R106105
R106012
R103104 R121064 R106012
X2 &

R133011

R133014

R103103

X2

R106101

R122105

~\

~_R122105 NOTICE
R102018

Please refer to the below diagram to set the (4mm)
R105403 3x8 set screw to the correct length.

R102018
i (4mm)

R105403 R105403

R118041 R118041

—

R805299

R805299 \ J

R102018  3X5.5X4mm Alu Shims(4pcs) R107003 D.J CVD G-Clip(8pcs)

R103101  D.J CVD Wheel Shaft (1pcs) R118041  R11 Steering Plate-Std (2)
R103103  D.J CVD Insert(2pcs) R121064  R12 Steering Block-Hard
R103104 D.J CVD Joint (1pcs) R121100 C Cap V2 (16pcs)

R105401  3x3mm Set Screw (10) R122105  Titanium 4.9mm Ball End (2)
R105403  3x8mm Set Screw (10) R132012  Zero Play Hex Hub (-0.75mm) (2)
R106012  Low Friction Ball Bearing 5x10x4 (4pcs) R133011 5x7x1.7mm Ring (4)

R106101  2x9.8mm Pin (10pcs) R133014  D.J CVD Shaft 42.5mm (2)
R106105  1.5x8mm Pin (10pcs) R805299  2.5x6mm Cap Screw (10)

-



RING BLOCK / &%

a1

R105401

@ @ or—1 R1 061 o1 ou 3x3mm Set Screw (10)
R106012 @2x9.8 Pin (10)

|:| — Low Friction Ball Bearing R106102 @D ?; 0554?83 -
R102018 R133011 C ] == @2x10 Pin (10) amm Set Screw (10)

3x5.5x4mm Alu Shims (4) 5x7x1.7mm Shims (2) D: R805299

= 2.5x6mm Cap Screw (10)
1:1 Scale
/M. R106012
@ %@ R121064 R106012

R122028

R107001 /O

%\ R122105

R102018
(4mm)

X2

R105401

R133011

R106101

TN

R105403
R118041

R805299

R122105
NOTICE R102018 \%
(4mm)
Please refer to the below diagram to set the
R105403 3x8 set screw to the correct length.

=B EER105403 3X8mm 4EFESR 44
HEE -

R102018 3X5.5X4mm Alu Shims(4pcs) R118041 R11 Steering Plate-Std (2)
R103005 CVD Insert(2pcs) R121064 R12 Steering Block-Hard
R105401 3x3mm Set Screw (10) R121100 C Cap V2 (16pcs)

R105403 3x8mm Set Screw (10) R122028 CVD-Alu 44mm

R106012 Low Friction Ball Bearing 5x10x4 (4pcs) R122105 Titanium 4.9mm Ball End (2)
R106101  2x9.8mm Pin (10pcs) R132012 Zero Play Hex Hub (-0.75mm) (2)
R106102  2x10mm Pin (10pcs) R133011  5x7x1.7 Steel Ring (2)

R107001 CVD G-Clip(8pcs) R805299 2.5x6mm Cap Screw (10)
R112410 Wheel Axle -Alu (2)




FRONT /BEfE

R10114A

R132011

R10114A  Ball Joint 4.9mm Open 6pcs (LF)
R102813  Turnbuckle 3x28mm ALU-7075 (2pcs)
Upper A-Arm (2)

R132011  Turnbuckle 3x23mm Alu-7075 (2)
R803016 Ball Head 4.9mm (4)




Alo

REAR //&3&12

R10114A R10114A

@ /R SR
R102813
. (28mm) . R132011
3

23mm
R121093 ‘( ( )

NOTICE
Press top and bottom ball ends together with even pressure.
B L N PHBRARE S IR - J

REAR /#&Z%E%

FRONT /BIZE#%
C Nmwswoawamen ]
FRONT END / 535514 FRONT END / 535 /54

FRONT /gi2E1% REAR /ZE1%
R10114A Ball Joint 4.9mm Open 6pcs (LF) R132011  Turnbuckle 3x23mm Alu-7075 (2)
R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R803016 Ball Head 4.9mm (4)

R121093 Upper A-Arm (2)




Ao

p \\_ Bacos 4
Rear Toe linkage length / &2 K E

_R102100

@) (Short) Set the Rear Toe linkage length to 17.5mm. With 2mm
(?L\. shims on the Rear Toe steering block, this will provide 3
C\\ degree rear toe at normal ride height.

R10114A

RERRETARMBLI.OMM » HERFIRARIE

R803016 Z &
T :
=) 7 f(;'
I
NOTICE \M
Drill 25mm hole on upper arm before assemble. (3mm)

MRS AT EEE2.5mmAys,

i R105108

R105104

R105108
R102017

Q’ ~._R105104

@ R102017

I:l 3X5.5X3mm Alu Shims(4pcs)
@(':' R105108
v 3x14 Round Screw (10)
@ R105104
3x6 Round Screw (10)
1:1 Scale
NOTICE
Rear Toe Linkage Setup Instruction / 188235 E 31 B8
The rear toe angle can be set up by adjusting the rear toe linkage, the rear toe angle will be different when the rear ride
height changes. the default setup with Omm shims, the rear toe will increase 0.5 degree when rear ride height at Omm.
EAIRANAEADARBIRASIRAGREE - RARSHE L8 AL
R SRR - TARCE R R A (0mm), ZRTRAHE{LEROSE »
Rear Toe Shim Thickness Toe Angle Increase
RERBRER REIRAELE
Omm 0.5°
1mm 1.0°
2mm 15°
R10114A  Ball Joint 4.9mm Open 6pcs (LF) R105104 3x6 Round Screw (10)
R102017  3X5.5X3mm Alu Shims(4pcs) R105108 3x14 Round Screw (10)
R102100 Alu 4.9mm Ball End Short(4pcs) R803016 Ball Head 4.9mm (4)

R102813  Turnbuckle 3x28mm ALU-7075 (2pcs)

-




R105401
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~ S~o

S
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S~

O
!

R12 Rear Anti-Roll Bar 1.3mm
3x6x2.5 Flange Ball Bearing (2)

Ball End 4.9mm Ex-Short (4)
R12 Front Anti-Roll Bar 1.3mm
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R105401

R105401

. _Riot4C
R10114A N2 S R127010
R105401 (LF) R102100 /
S R803016 Short
S R10114C (Short)
(LF) R132011 (Short)
S (23mm)
R102100 Sy R121091 R10114A R806001
@ (Short) R102017 %
R121091 9 R121093

R102100 R105401

(3mm) R113001

R102017 R102813 N §
e (28mm) R102813
R10114A R803016 R132011

(LF) (23mm)
R105108
— R803016
% R121093

R102813/

(3mm) (28mm)
R122105
R121100 R102018
(4mm)
R122028 _Rios102
R103005 R133011
R121064
R105401 R106012

R112410 @
R107001

R806001 R106012
©~_R105401 -
C—=

b4 R103101, R106105 R118041 @
/ D/ﬂ? R103104 @
R113001 R805299
R127002 R122105 R106101
R103103 <>

R105401
R132012

R105401

R133014 R105403 ]
R107003

R102018
,_/ W\@
R103103 R105104
R121100
N R106012
R106012

R105401
R121064 e—
R132012
R133011 \-.— )
M/ R105401
M
R106101

R105403 ]
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R10107A  Ball Joint 4.9mm Open (6pcs) R107003 D.J CVD G-Clip(8pcs)

R10107C  Anti-Roll Bar Joint (4pcs) R112410  Wheel Axle -Alu (2)

R10114A  Ball Joint 4.9mm Open 6pcs (LF) R113001  Anti-Roll Bar Holder (2)

R102017  3x5.5x3mm Alu Shims(4pcs) R118041 R11 Steering Plate-Std (2)
R102018  3x5.5x4mm Alu Shims(4pcs) R121064 R12 Steering Block-Hard
R102100  Alu 4.9mm Ball End Short(4pcs) R121091 Ball End 4.9mm Ex-Short (4)
R102813 Turnbuckle 3x28mm ALU-7075 (2pcs) R121093  Upper A-Arm (2)

R103005 CVD Insert(2pcs) R121100 C Cap V2 (16pcs)

R103101 D.J CVD Wheel Shaft (1pcs) R122028 CVD-Alu 44mm

R103103 D.J CVD Insert(2pcs) R122105 Titanium 4.9mm Ball End (2)
R103104 D.J CVD Joint (1pcs) R127002 R12 Front Anti-Roll Bar 1.3mm
R105104 3x6 Round Screw (10) R127010 R12 Rear Anti-Roll Bar 1.3mm
R105108 3x14 Round Screw (10) R132011  Turnbuckle 3x23mm Alu-7075 (2)
R105401 3x3mm Set Screw (10) R132012 Zero Play Hex Hub (-0.75mm) (2)
R105403 3x8mm Set Screw (10) R133011 5x7x1.7 Steel Ring (2)

R106012 Low Friction Ball Bearing 5x10x4 (4pcs) R133014 D.J CVD Shaft 42.5mm (2)
R106101  2x9.8mm Pin (10pcs) R139001 D.J CVD Set 42.5mm

R106102  2x10mm Pin (10pcs) R803016 Ball Head 4.9mm (4)

R106105 1.5x8mm Pin (10pcs) R805299 2.5x6mm Cap Screw (10)
R107001 CVD G-Clip(8pcs) R806001 3x6x2.5 Flange Ball Bearing (2)

R T

@Ql:] R105104 R102017
3x6 Round Screw (10)

3x5.5x3mm Alu Shims (4)
@@:] R105108
3x14 Round Screw (10)

R105401
O0  3x3mm Set Screw (10)

R102018
3x5.5x4mm Alu Shims (4)

1@ 10| 0 te ne

R106012
o R105403 Low Friction Ball Bearing 5x10x4
[ 3x8mm Set Screw (10)
R106101 R133011
5x7x1.7mm Shims (2
O— 32x9.8 Pin (10) @
R106102 R806001
SE— @2x10 Pin (10) 3x6x2.5mm Flange Ball Bearing (2)
R106105 A\ R805299
° Dj 2.5x6mm Cap Screw (10)

@1.5x8 Pin (10)
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R

R101130 Shock Ball Joint Set Big Bore R111050 Shock Ball End Set-Ultra Short (2)

Short Ball End Short Ball End Short Ball End

Using only R111050 ultra short upper ball end
R fEMR111050 B Ees L&

Long Ball End

:X: Uesless Parts /| ~& B EIH9Z4F

Option Parts (Not Included)
[ P& (RN EHA)

R119023 Apply shock oil before assembly
R114010 BERDTFIBERNOME
P PDS Pistion (2) ‘
WS Using only together with R112038, R104013
X4 | pamriosesmes - )

R104018 R112036 S 5 X4

Option Parts (Not Included)
| & (RN EHAW)

X4 R112038

R112037 PDS Cylinder-Ultra Short (2)

/

R104002 The PDS will provide progressive damping.
R112030 RS < ERAPDSHLIERERTEENRIEE -

N

S \_R104015
/ N 5!
R112036 " \_R111050

(Short)

A
\

x4

R104002 OQO'ring 3x2(4pcs) R112030 R11 Shock Low Cap-Black (2)
R104013 O'ring 13x1 (2pcs) R112036  Shock Adj Nut-Ultra Short (2)
R104015 Shock Shaft Shim (4pcs) R112037 Shock Body Ultra Short-MC (2)
R104018 Shock Piston Big Bore 1.1mm x4 (4pcs) R119023 Short Shock Shaft -Screw Type (4)

R111050 Shock Ball End Set-Ultra Short (2)

130



___ARL 4

Silicone Oil #500 Move the shaft up and down to
let the air escape from the oil

ETBEEEIFERI

1y

e S

““‘“‘ﬁ"“

S
S N

\NNNNNNNN ¢

SANNANNN

R104016

IS~

To adjust the rebound amount of the shock,
push the shock shaft in to the required level

. . to remove excess oil during assembly.
Fill the shock oil to th
{op of the shock body. R RERER TR B RS  BERE x4
TR S 22 SRATMBERR ©

o

AR IR (B S

Drill the shock cap here to help provide zero rebound and softer
dampening (optional setting).
FEBAAAEEINREE  ATREE SIS - I TREA
BAOREEENTIE

~\

NOTICE

Shock Length

A RERES
(® _’E

/ R102104 /
©

R102104

53mm

R101130

R127110 20mm Red Shock Spring C2.5-C2.8 (2) X4
%= C2.5-C2.8 (AL f2)

R111050 Shock Ball End Set-Ultra Short (2)
R112035 Shock Cap-Ultra Short (2)
R127110 20mm Red Shock Spring C2.5-C2.8 (2)

R101130 Shock Ball Joint Set Big Bore
R102104 5.8mm Ball end Short type Alu (4pcs)
R104016 Shock Membrane Big Bore (4pcs)
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‘\ A10 BAG 05 PARTS EXPLODED VIEW /

R112035

R111050

R104016

R119023

R112037

R112036

R111050

R101130

R127110 20mm Red Shock Spring C2.5-C2.8 (2)

BEE C25-C28 (A )

‘\ A10 BAG 05 PARTS LIST /
R101130  Shock Ball Joint Set Big Bore R111050 Shock Ball End Set-Ultra Short (2)
R102104 5.8mm Ball end Short type Alu (4pcs) R112030 R11 Shock Low Cap-Black (2)
R104002 O'ring 3x2(4pcs) R112035 Shock Cap-Ultra Short (2)
R104013 O'ring 13x1 (2pcs) R112036  Shock Adj Nut-Ultra Short (2)
R104015 Shock Shaft Shim (4pcs) R112037  Shock Body Ultra Short-MC (2)
R104016 Shock Membrane Big Bore (4pcs) R119023  Short Shock Shaft -Screw Type (4)
R104018 Shock Piston Big Bore 1.1mm x4 (4pcs) R127110 20mm Red Shock Spring C2.5-C2.8 (2)




ARC Aln
—

R105204
3x8mm Flat Screw (10)

©I—

R105205
3x10mm Flat Screw (10)

R119018

R105150

/ \M

©

(Y -
R105150
3mm Nylon Nut (10)

1:1 Scale

QQQQQQQQQQQQQQQQ@
Q(()

@ 0000000000000 0

R105205

R111030

R105204

R111030

R114012

R105150 3mm Nylon Nut (10) R111030 R11 2019 Bumper Set
R105204 3x8mm Flat Screw (10) R114012 R11 2019 Foam Bumper-HARD
R105205 3x10mm Flat Screw (10) R119018 R11 Body Mount Set




D

R106104
@2x11.8 Pin (10)

o211

R105105
3x8 Round Screw (10)

1:1 Scale

R106104

R107002

Ny %74
7= \‘1\(1

Y
76 )

R119018

sl

— /am
Y RYT

AP~

o/

R105105

R11 Body Mount Set

R-Clip(8pcs)

R107002
R119018

R105105 3x8 Round Screw (10)
R106104 2x11.8mm Pin (10pcs)




R105106 R106104
@(ﬂ:' 3x10 Round Screw (10) O —3 ot pin(10)

1:1 Scale

Option Parts (Not Included) / 2%&<i GRS EHA)
R139002 A10 Horizontal body post set

The optional horizontal body post can be used on its
own for slightly lower downforce, or in combination
with the standard vertical body posts for maximum
downforce.

ACFICAVR BRSO AT LU R ARV B A7 TR B 7R
E—HHEA - ARINREBESER VA LA AR
BRI TE - E—HERARLURHEEX
R TES - BIEGERKFRNERS R TE
DEN - RRVR BRI APE -

R119018

D it ittt

R119018

R106104

R105106  3x10 Round Screw (10)
R106104  2x11.8mm Pin (10pcs)

R119018

R11 Body Mount Set
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@ R102015
3x5.5x2mm Alu Shims (8)

R105106
3x10 Round Screw (10)

- R105300
I-| 3x6mm Cap Screw (10)

R105401
©[|:| 3x3mm Set Screw (10)

R105106

W

1:1 Scale

(e \
NOTICE

R105401

Motor Pinion (48dp) (Not included)

BEE(REINEHF)
R105300
Brushless Motor (Not included)
MR SEE(RBRINESF)
R102015  3x5.5x2mm Alu Shims(8pcs) R105300 3x6mm Cap Screw (10)
R105106 3x10 Round Screw (10) R105401 3x3mm Set Screw (10)
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40

SHORTY LIPO BATTERY HOLDER / 58 & & 1Z2

© O er—

©

3x5.5x2mm Alu Shims (8)

Plastic Shims (1/2/3MM)

3x8 Round Screw (10)

2\
= 3mm Nylon Nut-Black Alu (4)
R102015 R121015 R105105 R105206 ﬁ

3x12mm Flat Screw (10)

Shorty Lipo (Not Included)

REMCRNRENN)

R102015 (2mm) Optional Ny

~
R105105 .

R104008 %

R121094 @)

RER A A% ci@

R812157 ﬁ
=
<

3

R118038 5 NER

1:15::&

R115001

R121015
(3mm)

1:1 Scale

R105105

T
K

R118038 S

R121015
(3mm)

l

Iy

R105206

R104008

R102015 (2mm) Optional
AREM R A%

R105206 L

SCREW HOLES HERE / 55 E TR I FLAL

A

R102015  3x5.5x2mm Alu Shims(8pcs) R118038 R11 2019 Battery Guides-Carbon (2)
R104008  O'ring 3x2(Hard)(4pcs) R121015 R12 Plastic Shims (1/2/3mm)
R105105  3x8 Round Screw (10) R121094  Battery Holder (2)

R105206  3x12mm Flat Screw (10) R812157  Aluminum Tower (2)

R115001  3mm Nylon Nut-Black Alu (4)




argm

STANDARD LIPO BATTERY HOLDER / {2488 122

g g @(ﬂ:ﬂ D:V '; R115001

3mm Nylon Nut-Black Alu (4)

R102015 R121015 R105105 R105206 (Y 1)
3x5.5x2mm Alu Shims (8) Plastic Shims (1/2/3MM) 3x8 Round Screw (10) 3x12mm Flat Screw (10)
1:1 Scale

Standard Lipo (Not Included)
IR EM CRIFNEHN)

R105105
R104008

R102015 (2mm) Optional
KBRS

R104008
S
R121094

R102015 (2mm) Optional -~ S \ 5y
{REM AR gjg R118038 / \GE{)
R812157 j R121015 .
(3mm)
< e

|5~ R115001
R118038 ”\zk\\\

l%\
R121015 |
(3mm) &

Iy
% R105206 S

R102015  3x5.5x2mm Alu Shims(8pcs) R118038 R11 2019 Battery Guides-Carbon (2)
R104008  O'ring 3x2(Hard)(4pcs) R121015 R12 Plastic Shims (1/2/3mm)
R105105  3x8 Round Screw (10) R121094  Battery Holder (2)

R105206  3x12mm Flat Screw (10) R812157  Aluminum Tower (2)

R115001 3mm Nylon Nut-Black Alu (4)
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O (mu— A 4

R104150

R105106
3x10 Round Screw (10)

©

Receiver (Not Included)

m EXHORMNEGA)
R105151
4mm Nylon Nut (4)
. Double sided tape (Not Included)
llecale TR AR EAR)
A
R111064 ESC (Not Included)
‘ L BRGKREHR)
L ! \ | \Double sided tape (Not Included)
R805010 P N E--- EEE CRHRERR)

R105106
Option Parts (Not Included)

[ g (RN EHA)

TiTAN 21002 H.V Motor cooling Fan.
ARSI LIRS ANEE

=
—

Rubber tires (Not Included)
Bha (RN EHR)

R105151

4+ O

Option Parts (Not Included) / X2 &

R103028 4x11x0.25mm Shims (8)
R103029 4x11x0.5mm Shims (8)

\(A The track width can be increased by adding R103028
(0.25mm) and R103029 (0.5mm).

EE A LER103028 0.25mmEZR103029 0.5mmh
EESEE

(RETREHT)

Rubber tires (Not Included) @ R105151

BRE CRINR =4 ™)
R104150 Antenna (1set) R111064 R11 Motor Fan Mount
R105106 3x10 Round Screw (10) R805010 3x5mm Flat Screw (10)

R105151  4mm Nylon Nut (4)
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NOTICE

R129017 ARC Caster Gauge

Please use the R129017 caster gauge with a touring car setup system
to measure the caster angle of the A10. Each gauge is specific to the
left and right sides. Please ensure they are correctly installed.

EAIOREREAFEMARI2I0L7 (FAER - WBBANAR
BRIRTERDBIK CIEEAUELS EERIEES -

Put 45 degree face inside

A5 AHEE A
Qo

Flat face outside

FERS

To adjust the caster angle a setup station is a
necessary tool, most setup station have the

caster angle gauge, and the initial setup of =&
the front caster angle is -4 degrees. 8
PREIERR  AELRUBNIA  £2 5
SO B R AR R TR 0AT o
/. o7
WERABEAE - o
o

O

O

O

O

C
[
= (.
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‘\ A10 BAG 06 PARTS EXPLODED VIEW

R105204

@
R111030 ¥ R119018

R106104

R104150

R114012

LE R106104
R105105 R104008

R121094 R105106

R105105 @
0 R104008 Q, — '(?21:]%()’15
R121094 © R812157 R119020
R1 0201 5 (2mm) Optional R115001

BRI
@ R118038
Ny \
R121015
. ‘O

& R115001 R105300 S

%

R121015

=
S=—
=2 (8mm) R105151 /

R111064

Y
R105206 Q‘

f—‘ g
&\ R105106

R119018
R805010
\_R105151

~_R119020

R105105 R105206

o

R111030
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R102015 3x5.5x2mm Alu Shims(8pcs) R106104 2x11.8mm Pin (10pcs)
R104008 O'ring 3x2(Hard)(4pcs) R107002 R-Clip(8pcs)

R104150 Antenna (1set) R111030 R11 2019 Bumper Set
R105105 3x8 Round Screw (10) R111064 R11 Motor Fan Mount

R105106 3x10 Round Screw (10) R114012 R11 2019 Foam Bumper-HARD
R105150 3mm Nylon Nut (10) R115001 3mm Nylon Nut-Black Alu (4)
R105151 4mm Nylon Nut (4) R118038 R11 2019 Battery Guides-Carbon (2)
R105204 3x8mm Flat Screw (10) R119018 R11 Body Mount Set

R105205 3x10mm Flat Screw (10) R121015 R12 Plastic Shims (1/2/3mm)
R105206 3x12mm Flat Screw (10) R121094 Battery Holder (2)

R105300 3x6mm Cap Screw (10) R805010 3x5mm Flat Screw (10)
R105401 3x3mm Set Screw (10) R812157  Aluminum Tower (2)

T

R102015 ~ R105300
g 3x5.5x2mm Alu Shims (8) H:ﬂ 3x6mm Cap Screw (10)
© Bz or] R105401
] Plastic Shims (2MM) 3x3mm Set Screw (10)
(ﬂ:W R105105 R106104

©

3x8 Round Screw (10) @2x11.8 Pin (10)

@(ﬂ:ﬂ R105106 R105150
3x10 Round Screw (10) 3mm Nylon Nut (10)
R805010 =
I]:I] 3x5mm Flat Screw (10) (@} R105151
N
R105204 m 4mm Nylon Nut (4)
U:I] 3x8mm Flat Screw (10) —

R115001
3mm Nylon Nut-Black Alu (4)

R105205
Dl:l] 3x10mm Flat Screw (10)

R105206
©I— 312mm Flat Screw (10)
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